
Desalination and Water Treatment
www.deswater.com

1944-3994 / 1944-3986 © 2009 Desalination Publications.  All rights reserved.

4 (2009) 148–160

* Corresponding author.

Presented at the 2nd International Congress, SMALLWAT ’07, Wastewater Treatment in Small Communities,
11–15 November 2007, Seville, Spain

Reuse of treated municipal wastewater effluents in Spain:
Regulations and most common technologies, including extensive treatments

Enrique Ortega*, Raquel Iglesias

Department of Wastewater Treatment, Reclamation and Reuse, Hydrology Research Center (CEH) of CEDEX,
Paseo Bajo de la Virgen del Puerto, 3, 28005 Madrid, Spain
Tel. +34 (91) 3358006; Fax +34 (91) 3357922; email: enrique.ortega@cedex.es, raquel.iglesias@cedex.es
[...]
 c

o
n

ta
m

in
an

ts
 (

1)
 

2.
 A

g
ri

cu
lt

u
ra

l 
u

se
s 

 
 

 
 

 

Q
u

al
it

y
 2

.1
. 

a)
 I

rr
ig

at
io

n
 o

f 
fr

es
h

 f
o

o
d

 c
ro

p
s 

fo
r 

h
u

m
an

 c
o

n
su

m
p

ti
o

n
, t

h
ro

u
g

h
 

 
w

at
er

 a
p

p
li

ca
ti

o
n

 s
y

st
em

s 
al

lo
w

in
g

 f
o

r 
d

ir
ec

t 
co

n
ta

ct
 o

f 

 
re

g
en

er
at

ed
 w

at
er

 w
it

h
 e

d
ib

le
 p

ar
ts

. 

 1 
eg

g
/1

0 
L

 

 10
0 

 20
 

 10
 

L
eg

io
n

el
la

 s
p

p
. 1

00
0 

C
F

U
/L

  

(i
n

 t
h

e 
ca

se
 o

f 
ae

ro
so

l 
h

az
ar

d
s)

 

P
re

se
n

ce
/a

b
se

n
ce

 o
f 

p
at

h
o

g
en

s 

O
th

er
 c

o
n

ta
m

in
an

ts
 (

1)
 

Q
u

al
it

y
 2

.2
 

a)
 I

rr
ig

at
io

n
 o

f 
cr

o
p

s 
fo

r 
h

u
m

an
 c

o
n

su
m

p
ti

o
n

, t
h

ro
u

g
h

 w
at

er
 

 
ap

p
li

ca
ti

o
n

 s
y

st
em

s 
n

o
t 

av
o

id
in

g
 d

ir
ec

t 
co

n
ta

ct
 o

f 
re

g
en

er
at

ed
 

 
w

at
er

 w
it

h
 e

d
ib

le
 p

ar
ts

, b
u

t 
n

o
t 

fo
r 

co
n

su
m

p
ti

o
n

 a
s 

fr
es

h
 f

o
o

d
 

 
si

n
ce

 t
h

er
e 

is
 s

u
b

se
q

u
en

t 
in

d
u

st
ri

al
 t

re
at

m
en

t.
   

b
) 

Ir
ri

g
at

io
n

 o
f 

p
as

tu
re

la
n

d
 f

o
r 

m
il

k
 o

r 
m

ea
t-

p
ro

d
u

ci
n

g
 a

n
im

al
s.

  

c)
 A

q
u

ac
u

lt
u

re
 

 1 
eg

g
s/

10
 L

 

 1,
00

0 

 35
 

 N
o

 l
im

it
 s

et
 

T
ae

n
ia

 s
ag

in
at

a 
an

d
 T

ae
n

ia
 s

ol
iu

m
   

1 
eg

g
/L

 (
In

 i
rr

ig
at

io
n

 o
f 

cr
o

p
s 

fo
r 

co
n

su
m

p
ti

o
n

 b
y

 m
ea

t 
p

ro
d

u
ci

n
g

 

an
im

al
s)

  

P
re

se
n

ce
/a

b
se

n
ce

 o
f 

p
at

h
o

g
en

s 

O
th

er
 c

o
n

ta
m

in
an

ts
(1

) 

Q
u

al
it

y
 2

.3
 

a)
 L

o
ca

li
se

d
 i

rr
ig

at
io

n
 o

f 
li

g
n

eo
u

s 
cr

o
p

s 
im

p
ed

in
g

 c
o

n
ta

ct
 o

f 

 
re

g
en

er
at

ed
 w

at
er

 w
it

h
 f

o
o

d
 f

o
r 

h
u

m
an

 c
o

n
su

m
p

ti
o

n
 

b
) 

Ir
ri

g
at

io
n

 o
f 

o
rn

am
en

ta
l 

fl
o

w
er

s,
 g

re
en

h
o

u
se

s 
an

d
 n

u
rs

er
ie

s 

 
w

it
h

 n
o

 d
ir

ec
t 

co
n

ta
ct

 o
f 

re
g

en
er

at
ed

 w
at

er
 w

it
h

 c
ro

p
s 

c)
 I

rr
ig

at
io

n
 o

f 
in

d
u

st
ri

al
 c

ro
p

s,
 g

re
en

h
o

u
se

s,
 f

o
d

d
er

 s
to

re
d

 i
n

 

 
si

lo
s,

 c
er

ea
ls

 a
n

d
 o

le
ag

in
o

u
s 

se
ed

s 

 1 
eg

g
/1

0 
L

 

 10
,0

00
 

 35
 

 N
o

 l
im

it
 s

et
 

L
eg

io
n

el
la

 s
p

p
. 1

00
 C

F
U

/L
 

 O
th

er
 c

o
n

ta
m

in
an

ts
 (

1)
 

3.
 I

n
d

u
st

ri
al

 u
se

s 
 

 
 

 
 

Q
u

al
it

y
 3

.1
 

a)
 P

ro
ce

ss
 a

n
d

 c
le

an
in

g
 w

at
er

 e
xc

ep
t 

in
 f

o
o

d
 i

n
d

u
st

ry
 

b
) 

O
th

er
 i

n
d

u
st

ri
al

 u
se

s 

 N
o

 l
im

it
 s

et
 

 10
,0

00
 

 <3
5 

 15
 

L
eg

io
n

el
la

 s
p

p
. 1

00
 C

F
U

/L
 

 O
th

er
 c

o
n

ta
m

in
an

ts
(1

) 



E. Ortega, R. Iglesias / Desalination and Water Treatment 4 (2009) 148–160 153

(1
):

 T
h

e 
li

b
er

at
io

n
 in

to
 t

h
e 

en
v

ir
o

n
m

en
t 

o
f 

th
e 

O
th

er
 C

o
n

ta
m

in
an

ts
 c

o
n

ta
in

ed
 in

 t
h

e 
w

as
te

w
at

er
 d

is
ch

ar
g

e 
au

th
o

ri
sa

ti
o

n
 m

u
st

 b
e 

li
m

it
ed

 (
S

ee
 A

n
n

ex
e 

II
 o

f 
R

o
y

al
 D

ec
re

e
84

9/
19

86
, 

o
f 

11
 A

p
ri

l)
. 

In
 t

h
e 

ca
se

 o
f 

h
az

ar
d

o
u

s 
su

b
st

an
ce

s 
(S

ee
 A

n
n

ex
e 

IV
 o

f 
R

o
y

al
 D

ec
re

e 
84

9/
19

86
, 

o
f 

11
 A

p
ri

l,
 m

o
d

if
ie

d
 b

y
 R

o
y

al
 D

ec
re

e 
60

6/
20

03
, 

o
f 

23
 M

ay
),

co
m

p
li

an
ce

 w
it

h
 t

h
e 

E
n

v
ir

o
n

m
en

ta
l 

Q
u

al
it

y
 R

eg
u

la
ti

o
n

s 
m

u
st

 b
e 

en
su

re
d

 (
S

ee
 A

rt
ic

le
 2

45
.5

 o
f 

R
o

y
al

 D
ec

re
e 

84
9/

19
86

, o
f 

11
 A

p
ri

l,
 m

o
d

if
ie

d
 b

y
 R

o
y

al
 D

ec
re

e 
60

6/
20

03
,

o
f 

23
 M

ay
).

M
ax

im
u

m
 p

er
m

it
te

d
 v

al
u

es
 

R
eg

en
er

at
ed

 w
as

te
w

at
er

 u
se

s 

In
te

st
in

al
 

n
em

at
o

d
e 

eg
g

s 

E
sc

he
ri

ch
ia

 c
ol

i 

C
F

U
/1

00
 m

l 

Su
sp

en
d

ed
 

so
li

d
s 

m
g

/L
 

T
u

rb
id

it
y

 

N
T

U
 

O
th

er
 c

ri
te

ri
a 

Q
u

al
it

y
 3

.1
 

c)
 P

ro
ce

ss
 a

n
d

 c
le

an
in

g
 w

at
er

 f
o

r 
u

se
 i

n
 f

o
o

d
 i

n
d

u
st

ry
 

 1 
eg

g
/1

0 
L

 

 1,
00

0 

 <3
5 

 15
 

L
eg

io
n

el
la

 s
p

p
. 1

00
 C

F
U

/L
 

P
re

se
n

ce
/a

b
se

n
ce

 o
f 

p
at

h
o

g
en

s 

O
th

er
 c

o
n

ta
m

in
an

ts
  (

1)
 

Q
u

al
it

y
 3

.2
 

a)
 R

ef
ri

g
er

at
io

n
 t

o
w

er
s 

an
d

 e
v

ap
o

ra
ti

o
n

 c
o

n
d

en
se

rs
 

 A
b

se
n

ce
 

 A
b

se
n

ce
 

 5 

 1 

L
eg

io
n

el
la

 s
p

p
. A

b
se

n
ce

 C
F

U
/L

 

In
d

u
st

ri
al

 u
se

 e
xc

lu
si

v
el

y
 f

ar
 f

ro
m

 

u
rb

an
 a

re
as

. A
u

th
o

ri
za

ti
o

n
 i

s 
su

b
je

ct
 

to
 t

h
e 

ap
p

ro
v

al
 o

f 
th

e 
h

ea
lt

h
 a

u
th

o
ri

ty
 

re
sp

o
n

si
b

le
 f

o
r 

th
e 

re
le

v
an

t 
co

n
tr

o
l 

u
n

d
er

 R
D

 8
65

/2
00

3 

4.
 R

ec
re

at
io

n
al

 u
se

s 

Q
u

al
it

y
 4

.1
 

a)
 I

rr
ig

at
io

n
 o

f 
g

o
lf

 c
o

u
rs

es
 

 1 
eg

g
/1

0 
L

 

 20
0 

 20
 

 10
 

If
 i

rr
ig

at
io

n
 w

at
er

 i
s 

ap
p

li
ed

 d
ir

ec
tl

y
 

o
n

to
 t

h
e 

so
il

 (
d

ri
p

, m
ic

ro
-s

p
ra

y
) 

th
e 

Q
u

al
it

y
 2

.3
 c

ri
te

ri
a 

ar
e 

ap
p

li
ca

b
le

. 

L
eg

io
n

el
la

 s
p

p
. 1

00
 C

F
U

/L
 (

in
 t

h
e 

ca
se

 

o
f 

ae
ro

so
l 

h
az

ar
d

s)
 

O
th

er
 c

o
n

ta
m

in
an

ts
 (

1)
 

Q
u

al
it

y
 4

.2
 

a)
 P

o
n

d
s,

 b
o

d
ie

s 
o

f 
w

at
er

 a
n

d
 r

u
n

n
in

g
 w

at
er

 w
it

h
 n

o
 p

u
b

li
c 

 
ac

ce
ss

 

 N
o

 l
im

it
 s

et
 

 10
,0

00
 

 35
 

 N
o

 l
im

it
 s

et
 

T
o

ta
l 

p
h

o
sp

h
o

ru
s:

 2
 m

g
 P

/L
  

(i
n

 s
ta

g
n

an
t 

w
at

er
) 

O
th

er
 c

o
n

ta
m

in
an

ts
 (

1)
 

5.
 E

n
v

ir
o

n
m

en
ta

l 
u

se
s 

Q
u

al
it

y
 5

.1
 

a)
 R

ec
h

ar
g

e 
o

f 
aq

u
if

er
s 

b
y

 l
o

ca
li

se
d

 s
ee

p
ag

e 
th

ro
u

g
h

 t
h

e 
so

il
 

 N
o

 l
im

it
 s

et
 

 1,
00

0 

 <3
5 

 N
o

 l
im

it
 s

et
 

Q
u

al
it

y
 5

.2
 

a)
 R

ec
h

ar
g

e 
o

f 
aq

u
if

er
s 

b
y

 d
ir

ec
t 

in
je

ct
io

n
 

 1 
eg

g
/1

0 
L

 

 0 

 10
 

 2 

T
o

ta
l 

n
it

ro
g

en
: 1

0 
m

g
 N

/L
 

N
O

3- : 
25

 m
g

 N
O

3- /L
 

A
rt

. 2
57

 t
o

 2
59

 o
f 

R
o

y
al

 D
ec

re
e 

84
9/

19
86

 

Q
u

al
it

y
 5

.3
 

a)
 I

rr
ig

at
io

n
 o

f 
fo

re
st

s,
 g

re
en

 z
o

n
es

 a
n

d
 s

im
il

ar
 a

re
as

 w
it

h
 n

o
 

 
p

u
b

li
c 

ac
ce

ss
 

b
) 

F
o

re
st

ry
 

 N
o

 l
im

it
 s

et
 

 N
o

 l
im

it
 s

et
 

 35
 

 N
o

 l
im

it
 s

et
 

O
th

er
 c

o
n

ta
m

in
an

ts
 (

1)
 

Q
u

al
it

y
 5

.4
 

a)
 O

th
er

 e
n

v
ir

o
n

m
en

ta
l 

u
se

s 
(m

ai
n

te
n

an
ce

 o
f 

w
et

la
n

d
s,

 

 
m

in
im

u
m

 f
lo

w
s 

an
d

 s
im

il
ar

 u
se

s)
 

 T
h

e 
m

in
im

u
m

 q
u

al
it

y
 r

eq
u

ir
ed

  i
s 

st
u

d
ie

d
 o

n
 a

 c
as

e 
b

y
 c

as
e 

b
as

is
 

T
ab

le
 3

 (
co

n
ti

n
u

ed
)



154 E. Ortega, R. Iglesias / Desalination and Water Treatment 4 (2009) 148–160

added: a) Legionella spp. for use in industrial refrigerat-
ing systems or in case of hazards due to aerosols, pursu-
ant to Royal Decree 865/2003, [5]; b) Taenia saginata and
Taenia solium, in the case of irrigation of pastureland for
milk or meat-producing animals; c) total phosphorus for
environmental and recreational uses (pools, water bod-
ies and running watercourses); d) total nitrogen in the case
of groundwater  recharge.

The implementation of these regulations, which im-
pose rigorous quality requirements for reclaimed water,
will make it necessary to adapt an important part of the
current reuse systems[19,20]. The regulation itself sets a
2-year deadline for the current systems to comply with
the requisites of the Royal Decree 1620/2007.

4. Water reclamation technologies used in Spain [21,23,
24].

During the past ten years, there has been a signifi-
cant development of water reclamation technologies and
these have substantially improved both the reliability of
treatment and the quality of effluent. On one hand, new
technologies have appeared especially in the field of
membranes and advanced filtration systems. On the other
hand, proven technologies from other fields, such as
desalination and disinfection, have been developed so
that they can be used efficiently with reuse systems.

In Spain, in 2006, there were 322 reuse systems and
149 water reclamation plants in operation, a high per-
centage of which work efficiently. These types of treat-
ment have been implemented during the past ten years;
consequently, the Administrations and public and pri-
vate companies have had to make a big effort to ascer-
tain how the different technologies that have emerged
in the market operate and perform. This has been done
through pilot plants and full-scale studies. In this con-
text, we must mention the creation of experimental cen-
tres, such as the Research and Demonstration Centre for
Water Reuse (RDCWR), where the Canary Islands’ Gov-
ernment assessed most available technologies for water
reclamation treatments applied in the islands, or the
Carrión de los Céspedes Experimental Plant in Andalusia
(www.plantacarrion-pecc.com), in the field of extensive
treatments.

Table 4 shows the water reclamation treatment sys-
tems used in Spain (2006), distinguishing between cases
where it is not necessary to reduce the salt content, and
those where, in view of the high salinity of the treated
effluent, desalination is needed. As regards the former,
the most frequent type of treatment is filtration with sub-
sequent disinfection (39% of the total), then comes physi-
cal-chemical treatment, with filtration and subsequent
disinfection (19%), extensive or natural treatment (12%)
and, finally, membrane systems (micro-filtration, ultra-
filtration and membrane bioreactors) (11%). In terms of
the volume of reclaimed water, the leading method is

Table 4
Water reclamation treatment systems in Spain, 2006. (Source:
BDR CEDEX-Ministry of the Environment)

F = filtration; P/C = physical-chemical with settling; M = filtra-
tion with membranes; NS = natural systems; D = disinfection;
EDR = electrodialysis reversal; RO = reverse osmosis; MBR =
membrane bioreactor.

Treatment systems 

Without desalination Number With desalination Number 

F + D 58 F + EDR 4 

P/C + F + D 28 P/C + F + EDR+ D 2 

F + M  8 M + EDR 1 

P/C + F + M 1 M +RO 2 

MBR 2 MBR + RO 1 

NS 18 F +M + RO 4 

D 18 P/C + M + RO 1 

  P/C + F + M + RO 1 

Total 133 Total 16 

physical-chemical treatment with a lamella settling system plus
sand filtration and subsequent ultraviolet disinfection. It is
the proposal made by Title 22 from California [6,7] which
is based upon multi-barrier criteria in order to avoid sani-
tary hazards. It is a safe, reliable, well-known treatment
which can produce effluents of maximum quality at af-
fordable operational costs (€0.06–0.10/m3). With normal
purified effluents (25 mg/L for BOD

5
 and 35 mg/L of SS),

we obtain reclaimed water with SS <10 mg/L, turbidity
<5 NTU, E. coli <10 CFU/100 mL and absence of nema-
tode eggs. With better quality treated water and/or by
increasing the concentration of chemical products it is
possible to achieve effluents with: SS <5 mg/L, turbidity
<2 NTU and E. coli <2.2 CFU/100 mL. The first facilities
of this kind were set up in Arrato (Vitoria-Gatzei) in 1996
with a capacity of 34,500 m3/d.

The treatments including desalination account for
11% of the total, and the most frequent lines are: a) filtra-
tion followed by reversible electrodialisys reversal pro-
cess (EDR) and disinfection with sodium hypochlorite;
b) filtration through membranes (ultra-filtration, micro-
filtration or membrane bioreactors) followed by reverse
osmosis (RO). These are reliable, well-known treatments
which were first used in the Canary Islands in the mid-
nineties. By using ultra-filtration membranes (UF) in the
first phase and RO membranes in the second, we can
obtain maximum quality effluents (SS 0.2–1.0 mg/L, tur-
bidity < 0.3 NTU, Escherichia coli: absent, nematodes eggs:
absent). The disadvantages are the high installation and
operating costs and the lack of knowledge about the
duration and behaviour of the membrane over time.

Let us briefly review the most widely-used water rec-
lamation technologies in Spain. Their performance with
regard to the main parameters established by Royal De-
cree 1620/2007 is shown in Table 3.



E. Ortega, R. Iglesias / Desalination and Water Treatment 4 (2009) 148–160 155

4.1. Physical-chemical treatment

The objective of a physical-chemical treatment is the
reduction of suspended solids and colloids, in order to
ensure the efficient operation of the subsequent water
reclamation phases, especially the disinfection phase. It
is an excellent buffer against possible irregularities of the
treated effluent. It can also reduce sulphide, phospho-
rus or heavy metals, if necessary.

It consists of three phases: coagulation, flocculation
and settling, almost always lamella settling. Its efficacy
for reducing SS, turbidity and E. coli is shown in Table 5.

An interesting innovation which is appearing in Spain
with good results is the use of micro-sand to improve
flocculation and settling, allowing clarification basins to
operate under high loads for short retention times.

4.2. Filtration systems

Filtration aims a sufficient reduction of SS and water
turbidity to obtain optimum disinfection. The choice of
one or the other of the two systems will depend on the

Table 5
Performance of different water reclamation technologies (Source: R. Iglesias, G. Batanero, CEDEX, 2006)

1) With 4–5 ppm of iron chloride or aluminium polychloride; 2) With an influent of <15 ppm of SS; 3) Influent turbidity must be
<15 NTU to ensure efficacy; 4) Absent with a small dosage of sodium hypochlorite; 5) The influent must have maximum values
of 20 mg/L for SS and 10 NTU of turbidity; 6)  Input water quality is measured by the Silt Density Index (SDI) <3; 7) Influent
turbidity must be <15 NTU to guarantee disinfection; 8) The value of <10 CFU/100 mL is achieved with a prior tertiary treat-
ment with effluent of >10 mg/L of SS and turbidity of 5 NTU; 9) Influent turbidity must be <6 NTU to guarantee disinfection; 10)
The elimination of Pathogens depends on the chlorine dosage and retention times. Values of <10 CFU/100 mL suppose prohibi-
tive costs.

 Reduction of suspended 

solids (%) 

Reduction of turbidity 

(%) 

Removal of E. coli (log) 

Physical-chemical 50–70 30–50 1–2 

Filtration: 

Sand (gravity and pressure) 

Rings 

Pulsating bed 

Mobile bridge 

Double filtration (dualsand) 

Sieve filtration 

 

30–80 

20–30 

75–85 

50–80 

80–90 (1) 

60–80 

 

20–50 

20–30 

40–50 

60–80 

85–95 

85–95 (2) 

 

0.5–1 

0.5–0.6 

0.4–0.8 

0.4–0.8 

1–1.5 

0.5–1 

Membrane filtration:  

Microfiltration (3) 

 

Ultrafiltration  (3) 

 

90–95 (<1 mg/L) 

90–95 (<1 mg/L) 

 

96–98 (<0.5 NTU) 

 

96–98 (<0.3 NTU) 

 

3–4 (4) 

 

Absent 

Elimination of salts: 

RED (5) 

Reverse osmosis (6) 

 

No reduction  

100 

 

No reduction  

— 

 

No reduction 

Absent 

Disinfection: 

Ultraviolet rays (7) 

Sodium hypochlorite (9) 

 

No reduction  

No reduction  

 

No reduction  

No reduction  

 

4–7 (<10 CFU/100 mL in effluent) (8) 

4–7 (<10 CFU/100 mL in effluent) (10) 

performance desired and on installation and operating
costs. Table 5 shows the elimination rates for SS, turbid-
ity, and E. coli using the most important filtration tech-
nologies.

In Spain, the most common filtration systems are pres-
sure or gravity sand filters, which are well-known and re-
liable, with low installation and operating costs. Their
main constraint lies in their poor performance in treat-
ment of effluents with high levels of turbidity. Ring fil-
ters have proved to be the least efficient technique for SS,
turbidity, and pathogens reduction. They also need a siev-
ing process and prior disinfection to prevent bacterial
growth, which is the reason why interest in them is wan-
ing.

To improve the efficiency rates, more complex sys-
tems like pulsating bed filters and moving bed filters have
been developed. Several units are already in operation.
The former have been operating efficiently for many
years, but their installation and operating costs are the
highest. Moving bed filters are more efficient in SS and
turbidity reduction, although their operation is more
complex and fine-tuning problems may occur.



156 E. Ortega, R. Iglesias / Desalination and Water Treatment 4 (2009) 148–160

Two emerging systems in Spain are worth mention-
ing since they offer high performance: the dualsand
double filtration system and sieving filters.

The dualsand double filtration system consists of two
filters in series with a recirculation device from the sec-
ond back to the first filter. The first systems have been
recently installed in the Canary Islands and the results
obtained have been very satisfactory. With a dosage of
4–5 ppm of ferrous chloride, it is possible to reduce SS
by 80%. The logarithm removal rate for E. coli is 1-1 with
absence of nematode eggs in the effluent. If 4–5 ppm of
sodium hypochlorite is added, then the E. coli drops to
3–4 (Table 5).

Sieving filters consist of discs with polyester fabric
panels with an absolute porosity of 10–500 μm. The fil-
tration, by gravity, is carried out from the inside to the
outside of the discs and cleaning is against the current.
Several systems are currently being installed in Spain
(Baix Llobregat. Benalmádena, etc.), and the first results
are quite promising, with SS reduction rates of 60–80%
(Table 5). According to a full-scale study of sieving fil-
ters installed in Baix Llobregat (2007), the log removal
rates for E. coli were between 0.5 and 1, and there were
no nematode eggs in the treated water.

4.3. Membrane treatments

The use of membranes for water reclamation purposes
was introduced in Spain, in the Canary Islands, in the
mid-nineties, with varying results given the sensitivity
of the technology, the quality of water to be filtered (tur-
bidity, high phosphate contents, oils and grease, etc.) [23].
Consequently, the competent Administrations had to
make significant investments to test the existing tech-
nologies in pilot plants in order to adapt to the real con-
ditions of the water to be treated. The technologies imple-
mented, depending on whether they were used as filtra-
tion or salt elimination systems, were microfiltration (MF)
and ultrafiltration (UF) for filtration and the electrodialisys
reversal (EDR) and reverse osmosis (RO) for desalination.
Their respective efficiency rates are shown in Table 6.

4.3.1. Microfiltration and ultrafiltration membranes

The main difference between these technologies is the
pore size, since the nominal diameter of MF is 0.2 μm
whilst it is less than 0.1 μm for UF (average value: 0.02–
0.04).

Table 6
Comparison of normal values of effluent filtered through one MF and one UF

 BOD5 

mg/L 

SS 

mg/L 

E. coli 

log 

Nematodes 

eggs/L 

Turbidity 

NTU 

SDI Recuperation 

% 

Microfiltration <7 <1 3–4 Absent <0.5 <2 85–90 

Ultrafiltration <5 <1 Absent Absent <0.3 <2 85–90 

Table 6 shows the normal values of the filtered efflu-
ents, based on the results obtained in existing MF and
UF installations. We can observe that UF performance is
superior to MF at similar operating costs. The current
trend, therefore, is to install the former system rather than
the latter. The main difference is the pathogens removal.
MF removes E. coli by 3–4 log, while a dosage of 10–
20 ppm of sodium hypochlorite is necessary for its total
removal. UF achieves a total absence of E. coli from the